

검사증명서 MILL TEST CERTIFICATE



당진제철소 : 충남 당진시 송악읍 북부산업로 1480
1480 Bukbusanup-Ro, Songak-Eup, Dangjin-Si, Chungnam, Korea

주문번호
Order No. : F221200191

품명
Commodity : Cold Rolled Coil

제품규격
Specification : BS EN 10130 DC01 A

고객사
Customer : ROBA METALS

주문자
Contractor : ROBA METALS KOREA

증명서 번호
Certificate No. : 20230125-NN-234-001

발행일자
Date of Issue : 2023-01-25

제품차수 Dimension	수량 Quantity	중량 Weight (Kg)	제강번호 Heat No.	제품번호 Product No.	인장시험 Tensile Test			Ra	화학성분 Chemical Composition (%)						
					YP (N/mm ²)	TS	EL (%)		C	Si	Mn	P	S	Sn	Al
2X1500XC	1	21,800	S47597	BBL1360	170	294	44	0.227	0.9	427	3	133	93	73	44
Sub Total(001)		1	21,800(Kg)												
***Lot Total		1	21,800(Kg)												
***Grade Total		1	21,800(Kg)												
***Last Item															

***Contract No. : 42927

*Post Treatment - XX:No Treatment MG:Cr-FREE APF(ductility) CF:Cr-Free for Automobile GR:Galling Resistance Coating CH,CL,CM:Cr Coated PL,PF:Cr-FREEPhosphated EF, GF, SF:Cr-Free
PX:Phosphated IH:Inorganic Heat-resistance Coating LP:Lubricant Pre-phosphated MF:Cr-Free AFT(Phosphated) AF:Resin film for Fuel Tank(Automobile) PP:Pre-Phosphated
*OILING - T:Super Light, L:Light, G:General, H:Heavy, S:Super Heavy, D:Dos Oiled, 1:Customer Requirement(L-G), 2:Customer Requirement(G-H)

N
O
T
E

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS

Signature

Kim. M. J.

Chief of Cold Rolled Quality Team

* 본 검사증명서는 원본인 전자문서(전자서명 정보 포함)로부터 출력된 사본입니다. 전자문서의 내용은 현대제철 고객포털에서 확인하실 수 있습니다.(http://sm.hyundai-steel.com/cs/cm/login.jsp)
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing). You are able to check an original electronic document at hyundai-steel's customer portal.(http://sm.hyundai-steel.com/cs/cm/login.jsp)
* (사용상 주의사항) 본 검사증명서에 명기된 규격 외 사용시 제품손상 및 안전상 문제가 발생될 수 있습니다.
* (Caution for Use) Damage on products and safety problems may arise if used other than to the spec stated in this Mill Test Certification.

25625